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CLIENT INFORMATION

Attention: Hilde Corneillie

BuzziSpace Inc.

1200 Redding Drive

High Point, NC 27263

Phone: 336.821.3155

Email: Hilde.Corneillie@Buzzi.Space

i N\

Eric Frees James\@ntz \
Test Engineer Project Reviewer

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek
and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.
Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss,
expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or
distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale
or advertisement of the tested material, product or service must first be approved in writing by Intertek. The
observations and test results in this report are relevant only to the sample tested. This report by itself does not
imply that the material, product, or service is or has ever been under an Intertek certification program.
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TEST REPORT FOR BUZZISPACE INC.

Date: 27-Nov-2017

SUMMARY AND CONCLUSION

Date Received:
Dates Tested:

DESCRIPTION OF SAMPLES (PER BUZZISPACE INC.)

Product:
Filling:
Fabric:

Condition of Samples:

WORK REQUESTED/APPLICABLE DOCUMENTS

17-Nov-2017
24-Nov-2017

Report No.: 103290977GRR-001B
P.O.: HC_CANE_20171031

Cane Filling Seat and Back
White Duck Feather, Comforel & Latex

100% Percale Ticking
Prototype

CALTB-117 (2013, Sec. 3) Testing the Smolder Resistance of Resilient Filling Materials in
Upholstered Furniture
Intertek quote Qu-00832288

CONCLUSION
TEST

CAL TB-117 (2013, Sec. 3) Testing the Smolder Resistance of
Resilient Filling Materials in Upholstered Furniture

SAMPLE DISPOSITION

Sample tested and destroyed.

TEST EQUIPMENT:

ASSET NUMBER

138327
138412
138406

Rev. Date: 5/31/17, Doc.

EQUIPMENT

GRADUATED RULE 36”
STOPWATCH
TEMP/HUMIDITY PROBE

# RT-AMER-L-GRR-DUR-001

RESULTS
CONFORMING

CALIBRATION CALIBRATION
DATE DUE
10/11/2013 10/11/2018
03/14/2017 03/14/2018
10/03/2017 10/03/2018
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TEST REPORT FOR BUZZISPACE INC. Report No.: 103290977GRR-001B
Date: 27-Nov-2017 P.O.: HC_CANE_20171031

CAL TB-117 (2013, SEC. 3) TESTING THE SMOLDER RESISTANCE OF RESILIENT FILLING
MATERIALS IN UPHOLSTERED FURNITURE

Date Received: 17-Nov-2017

Date Tested: 24-Nov-2017

Location Tested: Intertek Kentwood, Ml
Room Temperature (Start): 71°F

Room Humidity (Start): 23%

Minutes out of Conditioning: 10.0

PRODUCT: CANE FILLING SEAT AND BACK

VERTICAL
DURATION OF CHAR OPEN
SMOLDER LENGTH FLAMING
(INCHES)
Sample #1 36:41 0.63” NO
Sample #2 39:40 0.63” NO
Sample #3 38:52 0.63” NO

The submitted sample met the acceptance criteria of the test described above. Refer to the
following page for photographs.
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TEST REPORT FOR BUZZISPACE INC. Report No.: 103290977GRR-001B
Date: 27-Nov-2017 P.O.: HC_CANE_20171031
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Sample #3
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TEST REPORT FOR BUZZISPACE INC. Report No.: 103290977GRR-001B
Date: 27-Nov-2017 P.O.: HC_CANE_20171031

REVISIONS MADE TO TEST REPORT

DATE REVISION DESCRIPTION REVISED BY REVISED BY

27-Nov-2017 Initial release. Eric Frees 5:2_7/’—\
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